
PROMOTING WASTEWATER TREATMENT QUALITY AND PROFESSIONAL EXCELLENCE  

August 2022

EDITOR’S 
NOTEBOOK:
Be a leader on
inspections 
p. 6

BASIC TRAINING:
Talkin’ deep freeze  p. 20

SYSTEM PROFILE
It’s a glamping 
challenge p. 26

www.onsiteinstaller.com  

SERVICE 
AFTER THE SALE

North Carolina’s AQWA Inc. secures an ongoing revenue stream 
through great service of the wastewater equipment it sells  pg. 10

PRODUCT FOCUS
Advanced Treatment Units  p. 34



2   |   ONSITE INSTALLER    August 2022

http://www.tuf-tite.com


http://www.deltatreatment.com


August 2022

6  Editor’s Notebook: 
  The Goal of Proper Onsite Maintenance Is in Our Grasp
  Don’t let septic system users become pennywise and pound foolish by fighting mandated inspections.
[...]
 BioBarrier  30,000
 HSMBR 
 Membrane 
 BioReactor
 

 SeptiTech 500 to  1996
 STAAR Trickling 27,000 
 Filter Wastewater  
 Treatment System

 MyFAST  10,000 to 1996
 Wastewater  2 million
 Treatment 
 System  
  

ATU DIRECTORY

Delta Treatment Systems
9125 Comar Dr.
Walker, LA 70785
800-219-9183 • 225-665-6162
info@deltatreatment.com
www.deltatreatment.com
See ad page 3 

The process occurs entirely within the self-contained treatment unit which is comprised of outer mixing tank 
and a cone-shaped settling chamber. Raw, unsettled domestic wastewater enters directly into the mixing tank 
where mixing occurs through an air distribution system. The mixed liquid then enters the settling chamber 
from the bottom. The settling chamber maintains a quiet condition which allows solids to settle down and 
re-enter the mixing chamber for more processing. The liquid from the ANSI/NSF 40 certified system is 
hydraulically displaced upward and is discharged as a clear, odorless treated water which meets or exceeds 
state water quality standards.

The ECOPOD Advanced Wastewater Treatment System is a FFBR (fixed film bioreactor) system that houses 
an engineered PVC media specifically designed to treat domestic wastewater. Five models accommodate 
daily flows ranging from 500 to 1,500 gpd, with customizable options available for commercial applications 
up to 250,000 gpd. The ECOPOD is ideal for individual residential installations, cluster designs, and small-
to-medium commercial wastewater treatment applications. Self-contained, it can be inserted into a standard-
sized septic tank or vault providing quiet, odorless operation. ECOPOD is certified to ANSI/NSF International 
Standards 40 and 245, FHA and VA acceptable, and suitable for intermittent usage.

The Enviro-Aire Package Plant consists of a three-step process to treat incoming wastewater. Raw wastewater 
enters the unit from a residence or facility. The first chamber is the primary chamber which separates the 
sludge (gross solids) and scum (floating solids) from the raw wastewater. Effluent then enters the aeration 
chamber where aerobic bacteria digest the organic waste. From the aeration chamber, the liquid enters 
the clarifier chamber, where additional water-solids separation occurs. Settled solids return to the aeration 
chamber for additional aerobic digestion. The air diffuser within the aeration chamber is a patented design 
to reduce back pressure on the air compressor and maintain constant, non-clogging air flow. The ANSI/NSF 
40 certified system design is easy to operate and maintain and is engineered for low energy consumption.

AL, AK, AZ, BC, 
BWI, CA, CO, FL, 
GA, HI, ID, IL, IN, 
IA, KY, LA, ME, MI, 
MD, MN, MO, MS, 
MT, NC, NM, NV, 
NY, OH, OK, ON, 
OR, TN, TX, UT, VA, 
WA, WI, WV

IL, LA, MS, TX

 Whitewater DF 500 to  1993
  1,500

 ECOPOD 500 to 2006
  250,000

 Enviro-Aire  500 to  2005
 Package Plant 1,500

™

2022

DISTRIBUTORS IN

BIOROCK
685 John B Sias Memorial Pkwy., Ste. 330
Forth Worth, TX 76134
817-727-8227
wwilliams@acuantia.com
www.biorock.com
See ad page 15

The ECOROCK is a small-sized wastewater treatment plant designed to be retrofitted to an existing 
primary tank for small to large sized homes. The ECOROCK-system functions as a two-stage treatment 
plant. The raw sewage first enters a Primary tank to provide preparation and initial breakdown of organic 
solids. The wastewater then passes into the ECOROCK unit through an effluent filter before discharging 
into drainfield. ECOROCK is an ideal product to help lower effort and cost for repairing an existing unit.

US Acuantia   450 to 750 2022
 BIOROCK - 
 ECOROCK
 

E-Z Treat Systems, Inc
PO Box 176
Haymarket, VA 20168
703-753-4770
Fax: 571-248-8837
www.eztreat.net

E-Z Treat is a recirculating synthetic media filter. Certified to NSF/ANSI 40 class 1, 245 (nitrogen 
reduction) and 350 (water reuse). NSF 350 allows for reuse of treated effluent inside residences and 
commercial facilities. This ability can be used for non-potable activities such as toilet flushing and 
unlimited irrigation.

E-Z Treat is a scalable treatment system that accommodates designs from one-bedroom residential to 
100,000 gpd commercial. System designs include single and mutli - family residences, campgrounds, 
STEP systems, mobile home parks, schools and strip malls. 

US EZ 600 600 2000

 EZ 1200 1,200

 Big EZ 3L 2,425

 Big EZ 4L 3,275

 Big EZ 5L 4,120

 Big EZ 6L 5,000

ONE WATER SOLUTIONS

MANUFACTURER BRAND GPD RELEASED DESCRIPTION

US

Eliminite, Inc. 
PO Box 359
Belgrade, MT 59714
888-406-2289
info@eliminite.com  
www.eliminite.com

The Eliminite Grizzly system is designed for large-scale, high-volume, high-strength commercial 
applications where advanced nitrogen reduction is necessary. The system was originally developed 
to serve high-altitude commercial and resort developments in the Rocky Mountains where winter 
temperatures linger at or below 0 degrees F, and seasonal use patterns/dramatic fluctuations in flow and 
wastewater strength are the norm. It functions with little operator input and simple maintenance. C-Series 
systems serve high-altitude highway rest areas, resort communities, golf courses, ski areas, mixed-
use residential communities, restaurants, RV parks, work camps, corporate retreats, business parks and 
convenience stores. It is suited for use in multi-stage treatment trains and as a means of reducing waste 
strength prior to conveyance to municipal treatment facilities.

 Eliminite Grizzly Up to  1997
  50,000

Eljen Corporation 
90 Meadow Rd.
Windsor, CT 06095
800-444-1359
info@eljen.com 
www.eljen.com
See ad page 43

The Eljen Geotextile Sand Filter (GSF) is an advanced wastewater treatment and dispersal technology. The 
GSF system provides treatment and dispersal in the same footprint while keeping installations simple and 
maintenance minimal for domestic and commercial applications. The system requires no startup period. 
GSF Modules are uniquely designed to provide vertical surface area and oxygen transfer to support the 
biological treatment of nutrients and contaminants, increasing the soil’s ability to accept effluent and the 
soil’s long-term acceptance rate.

North America 
and Australia

  GSF Scaleable 1982

Fuji Clean’s CE model series averages 50,000 systems being installed annually worldwide. The 
popularity is driven by a one-tank configuration, small footprint (7’ x 4’ for smallest model), low power 
draw (1.27kWh/day for most residential systems), easy plug & play installation, simple, efficient O&M 
and consistent treatment (90-95% BOD and TSS removal).  No preceding septic tank necessary.  NSF 
40 certified. There are no moving in-tank parts. An external air blower (FujiMAC RII) introduces oxygen 
to aerobic chambers and powers two internal air lift pumps, which manage sludge return and discharge 
of clean effluent. 

Fuji Clean’s CEN technology provides enhanced denitrification into its standard treatment process and 
produces a consistently high-quality effluent (NSF 40/245 certified: 5 BOD, 6 TSS and 10 TN) from 
straight septic wastewater – no preceding septic tank necessary. No moving in-tank parts. The CEN5 
is compact (about 8’ x 4’), lightweight (about 475 lbs), highly maneuverable and features a low power 
draw (one 80 L/min blower drawing 1.27 kWh/day), plug & play installation and optional wireless 
telecommunication package that offers both dial and text capabilities.  This model series is producing 
best-in-class denite numbers in multiple U.S. states.

Commercial Fuji Clean systems provide all benefits of smaller systems – just scaled up in size.  Fuji 
Clean’s largest CE commercial system, the CE6KG, is now available to supplement its existing CE21 
(1,900-gpd), CE30 (2,700-gpd) models and CEN21 (1,900-gpd). The CE6KG, which can treat up to 
6,000-gpd, uses the same treatment technology, process flow and one-tank structure as the smaller 
CE systems and can be squeezed into the tightest of commercial sites with a footprint of only 36’ x 
6.5’ (including built-in septic tank). Now available to supplement its existing CE14 (1,350-gpd), CE21 
(1,350-gpd), CEN14 (1,350-gpd) and CEN21 (1,900-gpd).

 CEN Series 500 to 1,350 2011 Japan
   2015 US

 Commercial  1,350 to  2006 Japan
 Systems 6,000 2015 US

Fuji Clean USA 
41-2 Greenwood Rd.
Brunswick, ME 04011
207-406-2927
Fax: 207-406-2929
info@fujicleanusa.com
www.fujicleanusa.com
See ad page 17 

 

Worldwide, 
headquarters 
in Japan, US, 
Australia & 
Germany

 CE Series 500 to 1,350 2006 Japan
   2015 US

SoilAir is a patented technology that intermittently aerates the leach field and the surrounding soils 
rather than continuously aerating the wastewater in a tank. The soils in the leach field become a massive 
enhanced treatment system. Since air has 21,000 times the capacity to hold oxygen than water, this 
process provides unprecedented rejuvenation of failed septic systems, extends the lifespan of new leach 
fields and enhances treatment. SoilAir is effective at treating high strength wastewater and has been 
successful at oxidizing ATU sludge out of systems. SoilAir’s systems have been extensively tested. 

The GeoMat passive treatment and leaching system is ultralow profile, designed for maximum treatment 
and infiltration. GeoMat is 1” thick and available in widths of 12” and 39”. It is comprised of an entangled 
filament core, a hydroscopic membrane and an internal gravity or LPP pipe. The shallow burial depth 
and high surface area to void space ratio of GeoMat results in unprecedented aeration. This increased 
oxygen results in increased removal of pathogens, B.O.D., T.S.S., and nutrients such as nitrogen and 
phosphorus. When installed on 6” of specified sand, GeoMat treatment levels have been tested to meet 
NSF/ANSI Standard 40. 

 GeoMat 1 - 100,000+ 2005

Geomatrix Systems, LLC 
114 Mill Rock Rd. E
Old Saybrook, CT 06475
860-510-0730
info@geomatrixsystems.com
www.geomatrixsystems.com
 

 

 SoilAir 1 - 100,000+ 1998 US and Canada

Many States, 
Contact 
Manufacturer

DISTRIBUTORS IN

Indiana

Indiana

Earthtek
1037 S Park Acres Dr.
Batesville, IN 47006
800-972-9940 • 812-528-8784
info@packageplants.com
www.packageplants.com

Package sequencing batch reactor in buried fiberglass tanks from 10,000 gpd to 100,000 gpd. Larger 
systems use above ground bolted stainless steel tanks that are insulated in cold climates. Package 
includes design, drawings, tanks, pumps, blowers, controls, tertiary filtration, and UV disinfection. 
Effluent quality less than 10 mg/l BOD and TSS, less than 1 mg/l ammonia and phosphorus. Total 
nitrogen reduction is also available with effluent quality less than 3 mg/l.

Package moving bed biofilm reactor in buried fiberglass tanks from 1,000 gpd to 50,000 gpd. Larger 
systems use above ground bolted stainless steel tanks that are insulated in cold climates. Package 
includes design, drawings, tanks, pumps, blowers, polyethylene media, clarifiers, controls, and UV 
disinfection. Effluent quality less than 20 mg/l BOD and TSS, less than 1 mg/l ammonia. Can be used for 
ammonia reduction after lagoons and industrial treatment systems. 

 Sabre SBR 10,000 to 2011 
  500,000

 Amber MBBR 1,000 to  2018
  500,000



August 2022    ONSITE INSTALLER   |   23

BioMicrobics, Inc. 
16002 W 110th St.
Lenexa, KS 66219
913-422-0707
sales@biomicrobics.com  
www.biomicrobics.com
See ad page 8

MANUFACTURER 

The BioBarrier and its cousin the High-Strength BioBarrier (HSMBR) are Membrane BioReactors. These 
systems use ultrafiltration membranes to physically separate contaminants from water, producing a 
high quality effluent. They are certified to NSF/ANSI 40 class 1, as well as Std 245 (nitrogen reduc-
tion) and Std 350 for water reuse. Applications for the BioBarrier and HSMBR include residential and 
commercial, from single homes up to small communities or businesses. Specialty applications include 
wineries, slaughterhouses, and other high-BOD contexts. The BioBarrier systems are especially valu-
able for reducing the size of a drain field in smaller suburban lots, and for producing effluent that can 
be used, e.g., for irrigation. 

Designed for both domestic and commercial wastewater, the SeptiTech STAAR (Smart Trickling Anaero-
bic/Aerobic Recirculation) Filter Systems can treat from 100 gpd to 27,000 gpd. The biological trickling 
filter achieves low levels of nitrate and with lower operating costs and power requirements than compet-
ing products. All below-grade system components fit in readily available concrete, plastic, or fiberglass 
tanks. The system is suitable for areas where large tracts of land are not available for land-intensive 
wastewater treatment systems. Especially appropriate for environmentally sensitive areas, the STAAR 
system reduces BOD5 and provides for efficient nitrification and denitrification. 

Engineered to fit applications of 10,000 to 2,000,000 GPD, the MyFAST (and larger MacroFITT) Waste-
water Treatment System uses multiple biological and physical processes to treat wastewater. Ideal for 
residential (multi-family properties, clustered subdivisions, and small municipalities) and high strength 
commercial applications, FAST (Fixed Activated Sludge Treatment) is simply great technology: easy to 
install, easy to operate, always reliable. The proven process of attached growth combined with robust 
aeration makes the patented FAST system technologically innovative and extraordinarily consistent. 
Decades of field performance show that FAST systems reduce nitrogen levels – including nitrates and 
other nitrogen compounds – at high percentages.

Global

Advanced Treatment Units and  
Other Onsite Treatment Systems

BRAND GPD RELEASED DESCRIPTION

 BioBarrier, 500 to 2009
 BioBarrier  30,000
 HSMBR 
 Membrane 
 BioReactor
 

 SeptiTech 500 to  1996
 STAAR Trickling 27,000 
 Filter Wastewater  
 Treatment System

 MyFAST  10,000 to 1996
 Wastewater  2 million
 Treatment 
 System  
  

ATU DIRECTORY

Delta Treatment Systems
9125 Comar Dr.
Walker, LA 70785
800-219-9183 • 225-665-6162
info@deltatreatment.com
www.deltatreatment.com
See ad page 3 

The process occurs entirely within the self-contained treatment unit which is comprised of outer mixing tank 
and a cone-shaped settling chamber. Raw, unsettled domestic wastewater enters directly into the mixing tank 
where mixing occurs through an air distribution system. The mixed liquid then enters the settling chamber 
from the bottom. The settling chamber maintains a quiet condition which allows solids to settle down and 
re-enter the mixing chamber for more processing. The liquid from the ANSI/NSF 40 certified system is 
hydraulically displaced upward and is discharged as a clear, odorless treated water which meets or exceeds 
state water quality standards.

The ECOPOD Advanced Wastewater Treatment System is a FFBR (fixed film bioreactor) system that houses 
an engineered PVC media specifically designed to treat domestic wastewater. Five models accommodate 
daily flows ranging from 500 to 1,500 gpd, with customizable options available for commercial applications 
up to 250,000 gpd. The ECOPOD is ideal for individual residential installations, cluster designs, and small-
to-medium commercial wastewater treatment applications. Self-contained, it can be inserted into a standard-
sized septic tank or vault providing quiet, odorless operation. ECOPOD is certified to ANSI/NSF International 
Standards 40 and 245, FHA and VA acceptable, and suitable for intermittent usage.

The Enviro-Aire Package Plant consists of a three-step process to treat incoming wastewater. Raw wastewater 
enters the unit from a residence or facility. The first chamber is the primary chamber which separates the 
sludge (gross solids) and scum (floating solids) from the raw wastewater. Effluent then enters the aeration 
chamber where aerobic bacteria digest the organic waste. From the aeration chamber, the liquid enters 